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Test Report

Report No.: TQT221115008B Date: November 16,2022 Page 1 of 4
Name of applicant : _

Address of applicant : /

Date Received * November 15,2022

Testing Period © November 15,2022 to November 16,2022

This test report is based on the sample(s) provided by the submitted or its designated sample(s) split site,The
sample(s) information:

Item Name * 150 Lining

Sample No. Test Request Conclusion(s)
According to the request of the applicant, the content of lead (Pb) in the

01 sample(s) was tested according to California proposition 65. FRSS
According to the request of the applicant, the content of phthalate in the
01 sample(s) was tested according to California proposition 65. PASS
Please refer to next page(s) for details
Approved by Approved by
L J

@&

Alan Erin
Authorized signatory

Technical Manager

Tianqi testing technology service co.,LTD
This report shall not be altered,increased or deleted.The results shown in this test report refer only to
the sample(s ) tested. Without written approval of TQYT, this test report shall not be copied except in

full and published as advertisement. Tel : 0755-89689805/4007-567-008
401#,403#&405#, Buliding L24,Huanan international leather raw materials Fax : 0755-89686009
logistics area ( Phase 1) ,Huanan Avenue No.1Pinghu Street, Longgang Http : //www.tqtcs.com

District, Shenzhen , Guangdong , PRC E=mail : tqt@tqtcs.com
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Test Report

Report No.: TQT221115008B Date: November 16,2022

1 TEST RESULT _
1.1 Lead (Pb) content

Test Method / Instrument:

Method used: CPSC-CH-E1002-08.3

Determined by: ICP-OES inductively coupled plasma emission spectrometer

Page 2 of 4

. Test result (mg/kg) MDL Client’s limit
Test item
01 (mg/kg) (mgl/kg)
Lead (Pb) 18 5 90

Note:

-1mg/kg =1ppm= 0.0001%
-ND = Not Detected(<MDL)
-MDL=Method Detection Limit
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Report No.: TQT221115008B Date: November 16,2022 Page 3 of 4
1.2 Phthalate content _

Test Method / Instrument:

Method used: CPSC-CH-C1001-09.4

Determined by:Gas chromatography-mass spectrometer (GC-MS)

Test results (mg/kg) _— A
imi
Test items CAS No.
(mg/kg) | (mglkg)
01
Dibutyl Phthalate (DBP) 84-74-2 ND 50 1000
N-dihexyl phthalate (DnHP) 84-75-3 ND 50 1000
Benzyl Butyl Phthalate (BBP) 85-68-7 ND 50 1000
Diethyl Hexyl Phthalate (DEHP) 117-81-7 ND 50 1000
Di-N-Octyl Phthalate (DnOP) 117-84-0 ND 50 1000
] 28553-12-0
Di-Iso-Nonyl Phthalate (DINP) 6851548-0 ND 100 1000
26761-40-0
Diisodecyl Phthalate (DIDP) 68515-49-1 ND 100 1000
Conclusion -- PASS - --

Note:
-1mg/kg =1ppm= 0.0001%
-ND = Not Detected(<MDL)
-MDL=Method Detection Limit
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Report No.: TQT221115008B

2 TESTED COMPONEN_

01 Black lining

Date: November 16,2022

Photo of The Sample
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~+~End of Report~~
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